

T E S T C E R T I F I C A T E

CT-19-05-16-04

Product: 3-layer wood panel, spruce
Thickness: 19 mm
Date of production: 2019-01-09

Company: Nordpan GmbH
Industriezone 7 – Zona Industriale
I-39030 Olang -Valdaora

Order: Determination and Evaluation of the VOC and Formaldehyde
emission according to AgBB-Scheme

Test methods: Test chamber method and analytics according to DIN EN ISO 16000 parts
3, 6 and 9 as well as DIN EN 16516

Test report: 2519107/4 dated 2019-05-16

Test result: The product „3-layer wood panel, spruce“ fulfills the requirements
according to AgBB-Scheme.

Dresden, 16 May 2019



Head of laboratory



Engineer in charge